Lake Pontchartrain
Storm Water Discharge, LA

o3 sl o 3t ok o o 26 o e o o e o sl o o e o s e ok o e o o sl o o e o o ol e ofe sl e o

Jefferson Parish

Demonstration Project

e 3 3 3 3 o o s e ok 2 9 o 3¢ 3¢ e o o 3 o e e 3 e e e e ol ol sl she o ok 3k 3¢ sk e ot o

Improve
Hater

| Quality

d

**#****************************#****t**

- Technical Report

August 1995







CELMV-PM-E (CELMN-PP/29 Aug 95) (1105-2-10c) 3rd End

Mr. Harden/cdw/5310

SUBJECT: Lake Pontchartrain Storm Water Discharge, Louisiana,
Technical Report, Jefferson Parish Demonstration Project

CDR, Lower Mississippi Valley Division, Vicksburg, MS 39181-0080

vl

L
-~

FOR\Commander, New Orleans District, ATTN: CELMN-PP

[...]
following storm events. It is anticipated that there will be a sufficient
number of rainfall events of 1/2 inch or less that reliable data validating
the viability of the demonstration can be accumulated.

To ensure that stormwater contaminant materials routed to the EBWWTP
are properly treated prior to discharge to the Mississippi River, up to five
treatment plant modifications proposed by the non-Federal Sponsor will
be evaluated and incorporated, if needed, to maintain the level of
treatment required to meet NPDES permit requirements. A study by
Jefferson Parish, anticipated to be completed by October 1995, will
determine specifically which modifications are needed, subject to review
and approval of the Corps of Engineers, the Environmental Protection
Agency, and the Louisiana Department of Environmental Quality. This
report describes an upper limit, or "worst case scenario” of modifications
needed. Required NPDES permit sampling and testing will remain in
place and additional water quality monitoring and/or modeling as detailed
herein will be done as part of the Stormwater Discharge project.

20



The Stormwater Discharge Demonstration project has four main features:

1) Force Main. A 48-inch diameter force main, tying into the
existing regional force main, is required in the Suburban Canal subbasin
to convey stormwater to the EBWWTP (See Plate 6). This force main is
designed to convey about 13,000 gpm from the east side sewerage system
(during dry weather conditions), plus up to 20,000 gpm of stormwater
from the drainage canals to the EBWWTP for treatment. The force main
routing is generally along an existing street alignment and through a
railroad corridor adjacent to the plant. The force main will be utilized
for sanitary flows during dry weather conditions in conjunction with this
demonstration project and during wet weather to augment the existing
sewage system capability to handle high infiltration/inflow surcharges that
traditionally have been experienced. The demonstration project will be
instrumented to monitor pressures within the regional force main and
control when and how much stormwater can be added to the EBWWTP.
Jefferson Parish may opt to construct a 60-inch diameter force main, in
lieu of 48-inch diameter, to better serve future Parish needs. They have
agreed to fund the incremental cost as 100% Non-Federal. An M-
CACES cost estimate for the 48-inch and the 60-inch force mains is
included in Appendix E. A summary of project costs is given in
paragraph 18.

The stormwater project operating plan is to consider two scenarios for
stormwater pumping operations: 1) discontinue pumping stormwater
based on a predetermined pressure level in the force main, and,

2) continuous pumping, but only if sufficient canal water is available to
maintain canal elevation 7 C.D. as a minimum. It is not anticipated that
continuous pumping will occur. Canal level monitoring will be needed to
ensure the "pump off" condition when canal stages warrant. Jefferson
Parish has an existing system that can be set up for such controls.

21



Generally, during wet weather peak flows, when infiltration and inflow
cause an increase in treatment plant inflow, stormwater pumping will be
discontinued until dry weather conditions resume. Thus, operation of the
stormwater pumps will be closely interfaced with the existing Jefferson
Parish control and monitoring systems of the sewerage and drainage
departments. It may be advantageous to permit stormwater pumping to
continue through the early part of the rainfall event to capture as much as
possible of the probably higher contaminant concentrations of first runoff,
but pumping will discontinue as needed to reserve treatment plant and
force main capacity for wet weather. The optimum "pump on/pump off"
point will be developed.

2) Pumping Station. A 20,000 gpm lift station will be installed
on the Suburban subbasin canal bank near the intersection with the West
Napoleon Canal, to pump stormwater runoff (mixed with canal water),
from the drainage canal into the new force main (See Plate 8). The
preliminary design for the lift station proposes a concrete sump
approximately 25 feet by 30 feet inside dimensions with a base slab at
elevation (-)0.0 feet C.D. (See Plates 9 and 10). The structure is
supported on 60 foot timber piles about three to four feet on centers. A
concrete block with masonry veneer enclosure will house the mechanical
and electrical features of the lift station, with a floor elevation about 17.5
feet C.D. (See Plate 10).

The mechanical features include four 5000-gpm VTSH (vertical turbine
solids handling) pumps with approximately 125-horsepower motors each.
Approximately 16-inch diameter suction pipes with the pump bellmouth at
approximate elevation 1.0 feet C.D. in the sump are anticipated for each
pump. Each pump discharge will have a gate valve and a check valve for
backflow prevention and maintenance. The intake structure from the
Suburban Canal has been preliminarily designed as an 18-foot wide intake

2



channel with invert elevation 3.0 C.D. (See Plate 11). A 30-foot wide V-
bottom flume channel lining will be included in the canal intake area. A
Waskey type bridge is included for access to a trash rack for intake
debris removal and maintenance. The discharge will be approximately a
36-inch diameter manifold routed to the existing regional force main.
Electrical features include new electrical service, power distribution, a
motor control center, control panels (consoles for the pumps), grounding
facilities, a lightning protection system, a SCADA system and network
interface, and other accessories for lighting, ventilation,

communications, and maintenance.

An underground vault design concept for the lift station was studied by
the Corps and presented to Jefferson Parish for consideration as a more
economical alternate. The Parish opted for the masonry building
presented herein, since this demonstration project, if sufficient results are
not achieved, could leave non-functional storm water facilities in the
Parish. Some allowance will be given to the Parish to design the lift
station to avoid economic waste and to permit reusability of facilities.

The detailed cost estimate for the lift station presented is $1,300,000 plus
contingencies. A detailed breakdown of the cost estimate is given in
Appendix E and a cost summary is given in paragraph 18.

3) Treatment Plant Modifications. A brief review of existing
treatment plant facilities and unit operations is presented prior to the
potential modifications. The treatment plant is a conventional activated
sludge process supported by appropriate support peripheral facilities. The
existing plant process is shown in the schematic on plate 12. The unit
operations include preliminary treatment which includes screening and
grit removal, followed by primary clarifiers. Secondary treatment
consists of activated sludge aeration basins followed by secondary

23



clarifiers. Disinfection is accomplished by chlorinating at the secondary
clarifier effluent channel. Odor control facilities are also provided at
several locations throughout the plant. Solids are treated by a liquid
treatment train with dissolved air flotation sludge thickeners, sludge
holding tanks, sludge dewatering (belt filter press) units, and disposal to a
landfill. Sludge recirculation to the aeration basins is also available to
maintain appropriate mixed liquor suspended solids (MLSS)
concentrations.

A list of five proposed upgrades to the EBWWTP is as follows:

a) Site Work and Headworks Tie-In

b) Conversion of Primary Clarifiers to Aeration Basins

¢) Add Sludge Handling Facilities - Belt Filter Presses (or

alternately, Centrifuges) and Sludge Holding Tanks

d) Dechlorination Facilities |

e) Electrical and Instrumentation Facilities.
All 5 features have been conditionally included in this report pending a
study (August-October 1995) by Jefferson Parish consultants and subject
to review. The potential need for each of these items will be explained
briefly.

a) Site Work and Headworks Tie-In. Site work includes incidental
building revisions for facility upgrades. The headworks tie-in includes
valving of the new 48-inch (or 60-inch) force main into the treatment
plant. Headworks facilities are preliminary treatment, which include
mechanical bar screens and grit removal chambers. The character of
inflow materials is different for stormwater and sewage (wastewater).
Stormwater solid material is primarily non-biodegradable, and is
composed of different-sized solids. Conversion to a smaller opening on
the inlet bar screens may be required. Sieve analysis is recommended by
the Parish to identify the particle sizes of total suspended solids (TSS)

24



anticipated from stormwater. Plant process and performance may be
affected if certain-sized solids are not removed.

b) Conversion of Primary Clarifiers to Aeration Basins.

Preliminary estimates by the Sponsor’s consultant indicate the average
daily hydraulic capacity of the existing aeration basis to be 51 MGD and
suggest the average daily flow to be plant with the addition of stormwater
will be 71 MGD. The current measured and reported average daily flow
to the plant is 35.5 MGD. The plant capacity estimate appears to be
conservative and the 71 MGD applied load assumes continuous pumping
of stormwater into the system. The extent of aeration basin modifications
required will be governed by further and more detailed analyses and the
necessity to provide expanded facilities to produce effluents that meet the
new NPDES permit. Additional hydraulic, solids, and organic loads are
anticipated and their impact on WWTP performance must be addressed to
assure performance within the parameters outlined by the NPDES permit.

c) Add Sludge Handling Facilities - Belt Filter Presses (or
alternately, Centrifuges) and Sludge Holding Tanks. Additional sludge

facilities are proposed including belt filter presses, dissolved air flotation
(DAF) units, and sludge holding tanks, due to the anticipated increase in
sludge from pumping stormwater. This will also be reviewed in the
Jefferson Parish study pending. Centrifuges involve a state-of-the-art
change to the plant and may constitute a betterment.

d) Dechlorination Facilities. The addition of stormwater may result
in the need to provide dechlorination of the plant effluent to the
Mississippi River. Chlorination is used in the plant to control pathogenic
organism levels in the treated wastewater, but must be removed prior to
effluent discharge to the Mississippi River.

25



e) Electrical and Instrumentation Facilities. Selected electrical

control systems and monitoring instrumentation are proposed
to support the upgrades and modifications outlined herein.

Results of the pending study will be used to determine, after review, the
actual treatment plant modifications needed. Proposed modifications will
also be reviewed in the light of requirements for a new NPDES permit to
accommodate the increased flows to the plant and of criteria established
jointly by the Corps of Engineers and Jefferson Parish.

11. WATER QUALITY MONITORING/MODELING PROGRAM,

The preconstruction monitoring plan (See Appendix C) will provide
existing conditions with respect to the storm water runoff quality in the
drainage canal system and Lake Pontchartrain receiving area water
quality. The sampling plan will be developed and implemented to define
the characteristics (i.e. volume, duration and pollutant concentrations) of
storm water runoff for the east bank of Jefferson Parish. The program
will also define the duration and extent of negative impacts (i.e.
depressed DO levels, elevated pathogenic organism levels, etc.) of
stormwater runoff in Lake Pontchartrain.

Automatic water samplers with rain gauges and liquid level actuators will
be located at the pumping stations and at the basin’s interior non-pumping
station locations. Flow measurements will also be taken at these
locations. The samples will be analyzed for solids, oxygen demanding
substances, nutrients, bacteria and metals. Sampling stations will also be
established in Lake Pontchartrain to ascertain the impacts of storm water
runoff in the receiving water body.

The post-construction monitoring program will provide With-project data
with respect to storm water runoff and Lake Pontchartrain receiving area

26



quality. Ideally, the same sampling locations will be used for pre- and
post-construction monitoring.

Baseline data in the drainage canals will be collected during non-storm
events. Further sampling will provide both quantity and quality data for
all overflows, along with rainfall data from the numerous gauges located
throughout the basin.

The data collected during the pre- and post-construction monitoring
programs will be used in developing a receiving area water quality model
and to evaluate the impacts of the demonstration project on receiving area
water quality. This will allow for the evaluation of a wide range of
rainfall and treatment scenarios. ’

12. Real Estate, _
General Note: Real Estate and Relocations for Section 307 Proijects.

The obligations of the Government and the Non-Federal Sponsor for Real
Estate and Relocations for the Stormwater project are to be developed in
the Project Cooperation Agreement (PCA). Normally, in Section 307
Water Quality projects, the Government is the designer and thus develops
the details of the required rights-of-way and relocations. In the
Stormwater project, Senate language and ASA(CW) guidance authorize
Jefferson Parish to perform detailed design and construction under Corps
technical oversight. Thus, we intend to structure the PCA, such that
Jefferson Parish will develop, with Corps guidance, the general written
descriptions, including maps as appropriate, of the lands, easements,
rights-of-way and relocations required for this project. Any items that
the Parish seeks credit for must be presented in accordance with Federal
laws, regulations and policies. Relocations and rights-of-way costs are
subject to audit to determine whether the costs are reasonable, allocable,
and allowable.

27



The real estate requirements for this project with the preliminary
alinement include, at a minimum, one occupied residence in the vicinity
of the pumping lift station, street right-of-way for the sewer force main,
and the necessary rights-of-way to install force main beneath railroad
tracks and a Louisiana state highway. Acquisition of all lands,
easements, rights-of-way, and relocations will be performed by Jefferson
Parish as local sponsor, and in accordance with Public Law 91-646, and
Chapter 12 of Engineering Regulation 405-1-2. The cost of providing
same may be credited toward Jefferson Parish’s 25% share of the
project’s first cost.

Rights-of-way furnished by Jefferson Parish must be certified prior to
construction and crediting in accordance with the requirements of

Chapter 12. The Parish may also desire to seek "quicktake" authority, to :
insure acquisition of required rights-of-way in a timely manner.

Based on information from the local sponsor, Jefferson Parish, the
selected route would be entirely constructed within existing Jefferson
Parish rights-of-way with two exceptions. A permit will be required
from Louisiana DOTD for crossing Airline Highway. Rights-of-way will
need to be purchased from three railroad companies for the east/west
portion of the force main south of Airline Highway.

The lift station will be constructed within the confines of the property
which is presently owned by the Jefferson Parish Department of
Sewerage; however, additional rights-of-way for access of construction
equipment and operations, and excavation and storage purposes is
required. Also, this will allow a "buffer" between the station and
adjacent residential properties to allow for maintenance access, exterior
storage and to minimize negative impacts on the neighborhood.

28



Therefore, the property adjacent to the proposed site will be purchased